NPDES Permit No. MA0101087 Page 1 of 13

AUTHORIZATION TO DISCHARGE UNDER THE
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM

In compliance with the provisions of the Federal Clean Water Act as amended, (33 U.S.C.
§§1251 et seq.; the “CWA”), and the Massachusetts Clean Waters Act, as amended, (M.G.L.
Chap. 21, §§26-53),

Town of Stockbridge
Board of Selectmen
Town Hall
50 Main Street
Stockbridge, Massachusetts 01262

is authorized to discharge from the facility located at
Stockbridge Wastewater Treatment Plant
Route 102 - 1 West Stockbridge Road
Stockbridge, Massachusetts 01262

to the receiving water named
Housatonic River

in accordance with effluent limitations, monitoring requirements, and other conditions set forth
[...]
Signed and dated originals of the DMRs, and all other reports required herein as listed in
Attachment B, shall be submitted to the appropriate State addresses and to the EPA
address listed below:

U.S. Environmental Protection Agency
Water Technical Unit (OES04-SMR)
5 Post Office Square - Suite 100
Boston, MA 02109-3912

The State Agency addresses are:

Massachusetts Department of Environmental Protection
Bureau of Resource Protection
Western Regional Office
436 Dwight Street
Springfield, MA 01103

and



NPDES Permit No. MA0101087 Page 13 of 13

Massachusetts Department of Environmental Protection
Division of Watershed Management
Surface Water Discharge Permit Program
627 Main Street, 2" Floor
Worcester, Massachusetts 01608

Part1.G. STATE PERMIT CONDITIONS

1.

This authorization to discharge includes two separate and independent permit authorizations.
The two permit authorizations are (i) a federal National Pollutant Discharge Elimination
System permit issued by the U.S. Environmental Protection Agency (EPA) pursuant to the
Federal Clean Water Act, 33 U.S.C. §§1251 et seq.; and (ii) an identical state surface water
discharge permit issued by the Commissioner of the Massachusetts Department of
Environmental Protection (MassDEP) pursuant to the Massachusetts Clean Waters Act,
M.G.L. c. 21, §§ 26-53, and 314 C.M.R. 3.00. All of the requirements contained in this
authorization, as well as the standard conditions contained in 314 CMR 3.19, are hereby
incorporated by reference into this state surface water discharge permit.

This authorization also incorporates the state water quality certification issued by MassDEP
under § 401(a) of the Federal Clean Water Act, 40 C.F.R. 124.53, M.G.L. c. 21, § 27 and 314
CMR 3.07. All of the requirements (if any) contained in MassDEP's water quality
certification for the permit are hereby incorporated by reference into this state surface water
discharge permit as special conditions pursuant to 314 CMR 3.11.

Each agency shall have the independent right to enforce the terms and conditions of this
permit. Any modification, suspension or revocation of this permit shall be effective only
with respect to the agency taking such action, and shall not affect the validity or status of this
permit as issued by the other agency, unless and until each agency has concurred in writing
with such modification, suspension or revocation. In the event any portion of this permit is
declared invalid, illegal or otherwise issued in violation of state law such permit shall remain
in full force and effect under federal law as a NPDES Permit issued by the U.S.
Environmental Protection Agency. In the event this permit is declared invalid, illegal or
otherwise issued in violation of federal law, this permit shall remain in full force and effect
under state law as a permit issued by the Commonwealth of Massachusetts.



NPDES Permit No. MA00101087 Page 1 of 36

UNITED STATES ENVIRONMENTAL PROTECTION AGENCY
NEW ENGLAND - REGION I
FIVE POST OFFICE SQUARE, SUITE 100
BOSTON, MASSACHUSETTS 02109-3912

FACT SHEET

DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES)
PERMIT TO DISCHARGE TO WATERS OF THE UNITED STATES PURSUANT TO
THE CLEAN WATER ACT (CWA)
NPDES PERMIT NUMBER: MA0101087
PUBLIC NOTICE START AND END DATES: October 14, 2010 — November 12, 2010
NAME AND MAILING ADDRESS OF APPLICANT:
Town of Stockbridge
Board of Selectmen
Town Hall
50 Main Street
Stockbridge, Massachusetts 01262
NAME AND ADDRESS OF FACILITY WHERE DISCHARGE OCCURS:
Stockbridge Wastewater Treatment Plant
Route 102 - 1 West Stockbridge Road
Stockbridge, Massachusetts 01262
RECEIVING WATER: Housatonic River (Segment MA21-19)

RECEIVING WATER CLASSIFICATION: Class B (warm water fishery)

LATITUDE: 42°17' 32" N LONGITUDE: 73°19' 28" W



NPDES Permit No. MA00101087 Page 2 of 36

Table of Contents
L. PrOPOSEA ACHION....cciiiiieiiieeitiie ettt ettt etee e et e e et eesaaeeeeaeeetaeeessaeesnsseeassaeensseeensseesnnseeennnes 3
2. Type of Facility and Discharge Location ...........cccoeieeiiiiiiieniieiieeieeiie et 3
3. Description Of DISCRAIZE .....c.ceeoviiiiieiieiii ettt ettt st 4
4.  Receiving Water DeSCTIPION .......uiieiiiieiiieiiieeeiie et eieeesieeesteeesteeesaeeeseaeeesaeesnaeesnneeeenees 4
5. Permit Limitations and COnditions ..........ccecueeriiiiiinieiiiesieeiee sttt e 6
6. Differences between 2004 Permit and Draft Permit...........cccoocviieiiiiiiiiiicieceeeeeeee 6
7.  Permit Basis: Statutory and Regulatory AUthOrity .........cccccoeviieiiiiniiiiienieeeeceee e 6
7.1 Technology-Based ReqUITEMENTS ........cc.eeviieiiiiiiieiieiie ettt eaeens 7
7.2 Water Quality-Based ReqQUITEMENLS .........cceeviiiiiiiiieeiiiecieeeeeecee e 7
7.3 ANtI-BaCKSIAING ......viiiiiiiieiee e 7
74 ANAEZradation ........ccccuieiiieiiieiieeie ettt ettt st e b e e taeenbeebeeenbeeneas 8
8.  Explanation of the Permit’s Effluent Limitation ............ccccoeeieriiriiiniieiieniececeee e 8
8.1 Derivation of Effluent Limits under the Federal CWA and/or the Commonwealth of
Massachusetts” Water Quality Standards ..........c.ccoeeviiriiniiiiiniineceeeeee e 8
8.1.1 Available DIlUtion.......cc.oeiiiiiiiiiiiieeeeeee e 8
8.1.2 FLOW ettt ettt ettt b et et sa e bt et eae e 9
8.1.3 Biochemical Oxygen Demand (BOD), Total Suspended Solids (TSS), and
Settleable SOLIAS. ....ccuiiieiiee ettt e et e e e et e e et e e e e e e e raeeenaeeeareaenes 10
8.1.4 PH ettt sttt et 11
8.1.5 Bacteria (Fecal coliform and E. COli).....cc.ooiiiiiiiiiiieiieieciececeee e 12
8.1.6 INULLIETIES ettt ettt et ettt e bt e et e e bt e et e e bt e et e e sbeesabeenbeeeaee 13
8.1.6.1  Total PROSPROTUS ......eoiiiiiiiiiiieiie e et 13
B.1.0.2  INIETOZEI ..eoueiieiiieiieetie ettt ettt e et e et e et e e teeeabe e bt e esbeenseesaseensaeesseeseesnsaenseeenseennns 17
8.1.7 Whole Effluent ToXicity (WET) ....coooiiiiiiiieieeieeteee et 19
LN ) 1 1 £ SRRPSRRPRR 21
10. Essential Fish Habitat .......c..cocciiiiiiiiiiiiceecce e e 21
11.  Endangered SPECIES ACE .....coouiiiiieiiieiieiie ettt ettt ettt et ve et et e e b e ebeennaesnseens 22
12. Monitoring and REPOTTING .......cc.eeviieiieiieeiieeie ettt ettt e eveeseeereesseessseesseeensaesaeeens 22
13. State Permit CONAItIONS .......eeiuiiiiiiiiieiiieeie ettt et e e 23
14. State Certification ReqUITEMENTS .......cc.eevuiriiriiiiiiniinieieeieee et 24
15. Comment Period, Hearing Requests, and Procedures for Final Decisions....................... 24
16. EPA and MassDEP CONtaACT.........coouiiiiiiiiiiiiieieeeee ettt 24
15. ATLACHIMENTS ...ttt ettt e b e et rb e st e bt e et sbee st ens 25
Attachment A — Sit€ LOCUS MaP......coiiiiiiiiiiiiiieniceccetce e 25
Attachment B — Aerial View of FaCility .......ccccoviiiiieiiiiiiiiieeeeeeeeeee e 26
Attachment C — Process FIOW Diagram..........c.ccccueeviiiriioniiiiiieiieeiccieece et 27
Attachment D - DMR Data Summary — October 1, 2004 through February 28, 2010............. 28
Table D-1: FIOW and PH ....c..ooiiiiiiee et 28
Table D-2: Influent and Effluent BOD, and % Removal..........ccccccoovvviiiiiiiiiiiiiiiiiiieeeeeen, 30
Table D-3: Influent and Effluent TSS, and % Removal ..........cccccoovvvveeiiiieiiiiiieeeeieeeee, 32
Table D-4: Fecal Coliform, Total Phosphorus, and Nitrogen Parameters...............cc......... 34
TaDIE D-5: WET TOSS ..eiiuiiiiiiieeiieeeiie ettt ettt e ee e st e e stbeeeabeeesseeesseeesseeennaeas 35

Attachment E: Massachusetts POTW Discharges to the Housatonic River Watershed.......... 36



NPDES Permit No. MA00101087 Page 3 of 36

1. Proposed Action

The Town of Stockbridge has applied to the U.S. Environmental Protection Agency (EPA) for re-
issuance of its National Pollutant Discharge Elimination System (NPDES) permit to discharge
treated wastewater into the Housatonic River, just upstream of the confluence of Larrywaug Brook.
The current permit (“2004 Permit”) was issued on September 15, 2004, and expired five years from
the effective date (September 15, 2009). EPA received a completed permit renewal application from
the applicant dated on April 3,2009, and received additional requested information on June 1, 2009.
Because the permit renewal application was deemed timely and complete by EPA, the permit has
been administratively continued pursuant to 40 CFR § 122.6.

2. Type of Facility and Discharge Location

The Stockbridge Wastewater Treatment Plant (“Facility” or “Plant”) is located in Stockbridge, MA
and is a municipally-owned secondary treatment plant using the extended aeration process.
Attachment A includes a Site Locus map and Attachment B includes an aerial photograph of the
facility and indicates the approximate location of the outfall. The Facility treats wastewater
collected by a municipally-owned separate sewer system, serving approximately 2,600 people,
which receives only residential and commercial wastewater (i.e. there are no industrial discharges
into the system). The Plant consists of septage receiving facilities, grit removal, oxidation ditches,
secondary clarifiers, ultraviolet disinfection, and sludge thickening. Attachment C includes a
process flow diagram for the facility. Waste activated sludge and septage are transported by a
contractor to the Fitchburg East Wastewater Treatment Plant located at 718 Main Street, Fitchburg,
MA, for incineration. The Town previously disposed of sludge and septage in a sludge landfill, but
since issuance of the 2004 Permit, the Town’s sludge landfill has been closed. According to the
Facility’s permit application, during 2005, the total amount of sludge removed from the Facility was
367,000 gallons, which contained about 45.30 dry tons of solids. During 2007, the total volume of
sludge removed was 396,000 gallons, which contained about 38.78 dry tons of solids.

Modifications to the Facility have been completed since issuance of the 2004 Permit, and include
piping to interconnect the existing two oxidation ditches, the addition of a third clarifier, new sludge
handling equipment, and other miscellaneous improvements. These modifications improved
performance, enhanced solids handling, and increased the design capacity of the facility, and were
necessary to accommodate increased wastewater flows due to sewer extensions. The Town’s
Comprehensive Wastewater Management Plan (CWMP) and Addendum, approved by MassDEP on
June 28, 2002, identified the sewer extensions as essential to protecting water resources from the
harmful impacts of individual sewage disposal systems and justified the need for increased capacity
at the Plant due to the extensions.

Under the 2004 Permit, the Facility may discharge an average monthly flow of 0.3 million gallons
per day (MGD). Due to the improvements made as approved through the CWMP and Addendum,
the permittee is requesting an increase in its permitted average monthly flow from 0.3 MGD to 0.46
MGD. The Draft Permit includes this increased flow.

The wastewater collection system has been subject to excessive Infiltration/Inflow (I/I) in the past.
According to the Facility’s permit application, there are approximately 10,000 gallons per day (gpd)
of I/I entering the collection system. The Town has an active I/I program and is currently relining
sewers to further reduce I/I to the treatment facility.



NPDES Permit No. MA00101087 Page 4 of 36

The Facility discharges from one outfall (Outfall 001) into the Housatonic River. Outfall Serial
Number 001 is located to the south of the Facility, approximately ten (10) feet from shore and three
(3) feet below the water surface. Attachment B shows the approximate location of the outfall. The
outfall is not equipped with a diffuser, and constantly discharges treatment effluent (i.e. discharges
are not intermittent or periodic).

3. Description of Discharge

A quantitative description of the discharge in terms of significant effluent parameters based on

monitoring data from October 1, 2004 through February 28, 2010 is presented in Attachment D.
During this time, there were no exceedances of flow, effluent BOD, effluent TSS, pH, fecal
coliform, or any nitrogen parameters (total Kjeldahl, nitrate, and nitrite). However, there were two
(2) exceedances of the total phosphorus limit of 1.0 mg/L (1.02 mg/L and 1.6 mg/L in May 2005 and
July 2006, respectively) and five (5) months (March and April 2005, November 2006, January 2007,
and March 2008) where the Facility reported TSS removal of less than 85 percent, as required by
Part I.A.1.d of the 2004 Permit. These data were collected under the terms of the 2004 permit.

4, Receiving Water Description

The Housatonic River originates from tributaries in the Towns of Peru, Windsor, and Hinsdale,
Massachusetts, and flows in a southerly direction through the City of Pittsfield and the Towns of
Lenox, Lee, Stockbridge, and Great Barrington prior to flowing into the State of Connecticut. The
Facility discharges through Outfall 001 (approximate location indicated on Attachment B) to the
Housatonic River segment ID MA21-19. This segment of the Housatonic River is 19.9 miles long,
and begins at the outlet of Woods Pond in Lee/Lenox and ends at the Risingdale impoundment dam
in Great Barrington.'

This segment of the Housatonic River is classified as Class B (warm water fishery)’, by the
Massachusetts Department of Environmental Protection (MassDEP) under the Commonwealth of
Massachusetts Water Quality Standards.” Class B waters are described in the Water Quality
Standards (314 CMR 4.05(3)(b)) as “designated as a habitat for fish, other aquatic life, and wildlife,
including for their reproduction, migration, growth and other critical functions, and for primary and
secondary contact recreation. Where designated in 314 CMR 4.06, they shall be suitable as a source
of public water supply with appropriate treatment (“Treated Water Supply”). Class B waters shall be
suitable for irrigation and other agricultural uses and for compatible industrial cooling and process
uses. These waters shall have consistently good aesthetic value.”

A warm water fishery is defined in the Massachusetts Surface Water Quality Standards as “waters in
which the maximum mean monthly temperature generally exceeds 68° F (20° C) during the summer
months and are not capable of sustaining a year-round population of cold water stenothermal aquatic
life” (314 CMR §4.02).°

"Housatonic River Watershed 2002 Water Quality Assessment Report,
http://www.mass.gov/dep/water/resources/2 1 wqarQ7.pdf

? http://www.mass.gov/dep/water/laws/tblfig.pdf

3 http://www.mass.gov/dep/service/regulations/3 14cmr04.pdf




NPDES Permit No. MA00101087 Page 5 of 36

According to the Housatonic River Watershed 2002 Water Quality Assessment Report,' this segment
is generally not meeting its designated uses as identified in the water quality standards. The
following table, reproduced from the Water Quality Assessment Report, further identifies the status
and impairments for each designated use:

Designated Uses Status

IMPAIRED

Cause: PCBs in whole fish and sediment, elevated total
- phosphorus in upper 9.2 miles of segment

L 7 A Source: inappropriate waste disposal from General Electric
Aquatic Life l@ Site for PCB contamination

Suspected source: Nutrient inputs from point sources
(municipal and industrial) and non-point source runoff
exacerbated by impoundments and other upstream sources

IMPAIRED

. . Cause: PCBs

Fish Consumption i@' Source: inappropriate waste disposal from General Electric

Site

IMPAIRED Upper 9.2 mile reach

Cause: Objectionable algal growth

i Source: Unknown

Primary Contact ﬁ Suspected source: Nutrient inputs from point sources
(municipal and industrial) and non-point source runoff

exacerbated by impoundments and other upstream sources

SUPPORT lower 10.7 mile reach

IMPAIRED Upper 9.2 mile reach

Cause: Objectionable algal growth

Source: Unknown
Secondary Contact al’ ; Suspected source: Nutrient inputs from point sources
(municipal and industrial) and non-point source runoff
exacerbated by impoundments and other upstream sources
SUPPORT lower 10.7 mile reach
IMPAIRED Upper 9.2 mile reach
Cause: Objectionable algal growth

" Source: Unknown
Aesthetics W Suspected source: Nutrient inputs from point sources